
 

   



  5Waters Activity Management Plan 

June 2018 Table of Contents  Page 2 of 307 

TABLE OF CONTENTS 

1.0 ARTHURS PASS WASTEWATER SCHEME ............................................................... 3 

2.0 CASTLE HILL WASTEWATER SCHEME ................................................................. 19 

3.0 CLAREMONT WASTEWATER SCHEME ................................................................ 34 

4.0 DOYLESTON WASTEWATER SCHEME ................................................................. 50 

5.0 EASTERN SELWYN SEWERAGE SCHEME ............................................................. 70 

6.0 ELLESMERE SEWERAGE SCHEME ..................................................................... 101 
[...]
2024/2025 $39,021   $39,021 

2025/2026 $39,021 $9,102 $200,000 $248,123 

2026/2027 $39,021 $87,324 $536,240 $662,585 

2027/2028 $39,021   $39,021 

Total $390,210 $205,667 $836,240 $1,432,117 

An explanation of the categories within the budgets are as follows below: 

- Expenditure consists of operation and maintenance costs; 
- Renewals are replacement of assets which are nearing or exceeded their useful life; 
- Projects are investigations, decisions and planning activities which exclude capital works; and 
- Capital projects are activities involving physical works. 

 



   5Waters Activity Management Plan 

June 2018 Doyleston Wastewater Scheme  Page 68 of 307 

 
Figure 4-12 Doyleston Funding Summary 

 



   5Waters Activity Management Plan 

June 2018 Doyleston Wastewater Scheme  Page 69 of 307 

There is one project for the Doyleston Wastewater scheme in the LTP budget.  

Table 4-12 Key Projects 

Account Label GL Description  Year 1 ($)   Year 2 ($)   Year 3 ($)   Years 4 to 10  Funding 
Split 

Capital Projects 461990012 Pipeline Upgrade   $100,000    $736,240  100% G 

 

The list of district wide projects can be found in 5Waters Activity Management Plan: Volume 1. 

 

Discussion on Projects 

Projects have been determined based on their: 

• Relevance to the scheme 

• Requirement to be completed under legislation 

• Ability to bring the scheme up to or maintain the Level of Service required under council’s Asset Management Policy.   

Many projects are jointly funded by more than one scheme and activity.  Each scheme pays a pro-rata share only, equivalent to the number of connections. 

Discussion on Capital and Projects 

Where relevant, Capital (Levels of Service) and Capital (Growth) projects have been included in the scheme financial details.   

Levels of Service Projects and growth splits have been provided to ensure the costs of population driven works are clear



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme  Page 70 of 307 

5.0 EASTERN SELWYN SEWERAGE SCHEME 

5.1 Scheme Summary 
Description Quantity 

Estimated Population Served 26,177 

Scheme 
Coverage 

(1 Jan 18) 

Full Charges Serves Lincoln, Rolleston, Prebbleton, Springston 
and West Melton which are rated. 

Half Charges 

>1 Charges 

System  
Components 

Piped (m) 36,334 

Manholes (No.) 55 

Pump Stations (No.) 3 (Allendale Lane, Selwyn Road, Burnham 
School) 

Treatment 30,000 PE, planned upgrades to 60,000PE 

Disposal Irrigated area 117ha, planned upgrades to 
218.5ha 

History Original scheme installation date 2012-2013 

Value ($) Replacement Cost $57,538,085.46 

Depreciated Replacement Cost $47,927,778.20 

Financial 2018/2019 Estimate 

Annual maintenance cost 

 % of total 

$1,812,970 

56.75% 

Demand Annually (m3) 2,688,206 

Average daily (m3) 7,365 

Peak daily (m3) 11,107 

Minimum daily (m3) 6,058 

Infiltration N/A, pressurised pipeline scheme 

Sustainability Ultimate discharge point Treated effluent discharged via land irrigation 

 

5.2 Key Issues 
The following key issues are associated with the Eastern Selwyn Sewerage Scheme.  A list of district 
wide issues are located in 5Waters Activity Management Plan: Volume 1. 

 



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme  Page 71 of 307 

Table 5-1 Eastern Selwyn Sewerage Scheme Issues 

What's the Problem What we plan to do 

Rapid growth will put pressure on the plant’s 
capacity  

Put in place a program for progressive upgrade works 

Rapid growth will put pressure on the 
conveyance capacity 

Put in place a program for progressive upgrade works 

Plant capacity to buffer Trade waste 
discharges 

Manage trade waste discharge through trade waste 
consents 

 

5.3 Overview & History 
The Eastern Selwyn Sewerage Scheme (ESSS) was developed to meet the existing and future needs of 
the towns of Prebbleton, Lincoln, Springston, Rolleston and West Melton.  The purpose of this scheme 
is to ensure a staged and managed approach to the development of wastewater bulk conveyance, 
treatment and disposal infrastructure while providing equality in the scheme costs for existing 
residents, new developments and future generations.  

The Pines I WWTP was designed as a modular plant so that additional treatment works can be added 
in stages to service future demand with an ultimate capacity (permitted by resource consent) of 22,000 
population equivalents, with disposal to an 80 ha irrigation area.  The original plant had a capacity of 
6,000 population equivalents. 

The Pines II WWTP was completed in March 2013. The plant now has a treatment capacity of nominally 
30,000 PE, with the exception of some process units (e.g. inlet screen, grit traps and clarifiers) which 
have greater capacities. 

The treated effluent disposal capacity has been progressively upgraded since completion of the Pines 
II WWTP. The installation of the Western pivot area has increased the Average daily (m3) flow disposal 
rate to 123 l/s (accounting for stand down areas), which is equivalent to 42,500PE. The proposal is for 
future expansion to keep pace with population growth. 

Three staged key upgrades have been allowed for in the design: these are Pines ‘III’, ‘IV’ and ‘V’ 
respectively. However, the upgrades of components with existing excess capacity over the overall plant 
capacity of 30,000PE could be deferred to the date at which their specific capacities are exceeded. The 
performance and capacity of the installed Pines II WWTP was completed in February 2016 to 
determine the scope of works required for the next stage of scheme development. The basis of the 
assessment included validation of the inflow characteristics and effective capacity of the installed 
components. 

Subsequent to this assessment (which formed the basis of the Pines III WWTP upgrade), further 
continued monitoring of the Pines WWTP inflow characteristics noted a trending increase in the COD 
load. Currently, this equates to approximately 15% additional PE within the greater catchment 
occurring far sooner than anticipated. Based on this COD loading, the plant is currently receiving 
inflows equivalent to between 35,000 and 40,000 PE. Measures are currently being taken to identify 
and mitigate COD loads within the greater catchment. An allowance has been made in the timing of 
treatment elements equivalent to an additional 1,500 PE loading for commercial/industrial 
contributions. 



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme  Page 72 of 307 

The WWTP is controlled by a SCADA system with a central PLC controlling the plant functions except 
for the nominated equipment packages which have individual controllers (inlet works, blowers, UV 
disinfection, dewatering centrifuges, and solar drying).   

The structures of the existing plant were used to form the first stage of the solids treatment stream, 
converted into aerated sludge digester and gravity thickener prior to transferring of the digested 
sludge through to the centrifuges. This made use of the existing blowers for the aeration system and 
used the configuration of the tank to provide the dual purposes of sludge aeration and gravity 
thickening.  

There is significant investment required in the establishment of the redevelopment of the Pines 
WWTP.  Each element within the plant has been considered on basis of design for the expected life of 
the structures and to meet the criteria of the resource consents obtained.  The design life for the civil 
works is in excess of 50 years and this has been taken into consideration when defining the scope of 
the design.  Also, any future staging at the site is not to compromise the operation of the WWTP, which 
means that space is to be allowed whether within structures for future mechanical plant, within major 
pipelines for future flows, or adjacent to facilities for future civil construction.  

Also incorporated into the design was process resilience without compromising the capital investment 
in the plant.  The major process elements (inlet/bioreactors/clarifiers/UV) were established with a dual 
stream process to allow for one bank to be out of operation while still maintaining, at least, ADWF 
treatment.  

The WWTP consists of the following components: 

• Liquids Stream 
o Inlet Works:  

 Inlet screening 
 Grit removal 

o Activated sludge bioreactors with biological nitrogen removal (4 stage bardenpho) 
o Clarifiers 
o UV Disinfection 
o Irrigation of treated wastewater onto dedicated land 

• Solids Treatment and Handling: 
o Gravity thickening 
o Aerobic digestion 
o Dewatering 
o Solar drying  

A diagram of the plant layout is provided below in Figure 5-1. 
 



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme  Page 73 of 307 

 
Figure 5-1 Staging at Pines WWTP  
 

The treatment process consistently reduces nitrogen to levels at and below 7mg/l. This does not 
support strong grass growth, which would assist in water uptake and improve returns on sale of 
bailage. 

The earthquakes from September 2011 onwards have had a minor impact on the condition of the 
sewerage infrastructure.  The Pines I bioreactor suffered minor damage, with repairs taking 10 days to 
complete.  



   5Waters Activity Management Plan 

June 2018  Eastern Selwyn Sewerage Scheme  Page 74 of 307 

 
Figure 5-2 Scheme Map 



   5Waters Activity Management Plan 

June 2018  Eastern Selwyn Sewerage Scheme  Page 75 of 307 

 
Figure 5-3 Scheme Schematic 1 



   5Waters Activity Management Plan 

June 2018  Eastern Selwyn Sewerage Scheme  Page 76 of 307 

 
Figure 5-4 Scheme Schematic 2



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme Page 77 of 307 

5.4 System Capacity 
The fundamental criterion for the scheme was the ability to dispose of wastewater from a rapidly 
growing population.  There was no spare capacity under the existing discharge agreements with CCC 
to meet the growth predictions for either Prebbleton or Lincoln. Options to increase the allocation 
were formally discussed with CCC staff throughout the options development stage and through to 
completion of the consenting of the irrigation block at the Pines WWTP. Limitations within the 
downstream network and the timing of future upgrades meant the discharge volumes could not be 
increased and therefore SDC needed to provide an alternative solution. 

Discharge of treated wastewater via waterways was not considered viable due the water quality 
requirements and the cultural sensitivity of the ultimate receiving environment (Lake Ellesmere / Te 
Waihora).  Therefore, two viable solutions were considered, Land Disposal and Ocean Outfall Disposal.   

The projected populations for each of the communities need to be defined to assess the capacity 
required of the ESSS infrastructure and the timing of any staged development. Where the development 
of the infrastructure within the individual communities cannot be staged due to the commitments 
stated under the Land Use Recovery Plan (LURP), the balance of the ESSS (the Pines WWTP and bulk 
conveyance) can be staged in accordance with the projected growth rates. Population projections have 
therefore been determined by SDC and provided to us as part of this investigation. 

The development of the ESSS was established on the basis of estimated population growth in 2010/11. 
The population projections were based on an initial rate of growth of 6% in 2013/14, slowing to 1% by 
2026, finally arriving at an ultimate population for the ESSS communities of approximately 39,200 in 
2041. 

The growth projections were revised in 2013 following publication of the LURP. 

The growth projections were revised in 2016 and again in 2017, with significant increases: a 10% initial 
rate slowing to an ultimate rate of 1%, and a residential population of approximately 61,250 by 2046 
– a horizon 15 years ahead of the previous projections.  

In addition to the residential population growth, an allowance is made to account for industrial and 
commercial flows. Industrial and commercial growth is assumed to be linear from 2016 until 2048. 

Table 5-2 Ultimate Population Equivalent Projection to 2048 

Community Residential Population Commercial & Industrial 

Population Equivalent 

Population Equivalent 

Rolleston/West Melton 36,659 8,415 45,074 

Prebbleton 7,386 410 7,796 

Lincoln 19,095 2,850 21,945 

Total 63,140 11,675 74,815 

 

 

What can be identified in the following figures is the rapid rate of growth that is being projected over 
the next five years which has a significant impact on the timing and size of the infrastructure stages for 
the ESSS. 

Table 5-3 below presents the current process capacity, in terms of population equivalent (PE) units and 
the future capacities based on assumed upgrades (duplication of existing infrastructure). 



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme Page 78 of 307 

Table 5-3 Current and Future Unit Process Capacities (PE) 

Upgrade 
Required by: Upgraded  Capacity 

(PE) Cost Estimate 
Date PE 

Pines II Complete   

West Block Irrigation Complete   

N block irrigation Complete 30,000  

Pines lll 2017/18 30,000 40,000 $8,100,000 

Solar Drying Hall 2018/19 38,000 45,000 $3,100,000 

Pines IV 2020/21 45,000 52,500 $5,170,000 

Blowers 2022/23 45,000 60,000 $750,000 

Pines V 2026/27 52,500 60,000 $4,400,000 

 
An interim upgrade between Pines III and Pines IV is required to increase the capacity of the 
treatment plant, refer to Table 5-4. 
 

Table 5-4 Interim Component Upgrade 

Component Installed (Pines, llll) 
Capacity, PE Upgrade Upgrade Capacity, PE 

Solar Drying Hall 45,000 Addition of a new solar 
drying hall (no. 3) 55,000 

 
The Pines IV upgrade (referred in Table 5-4) requires the following components to be constructed or 
installed at the Pines WWTP site: 
 

Table 5-5 Summary of Pines IV WWTP Component Upgrades 

Component Installed (Pines, llll) 
Capacity, PE Upgrade Upgrade Capacity, PE 

Clarifier No. 3 and RAS 
Pumps 45,000* Third of three clarifiers 

installed 60,000 

Digester 30,000  60,000 

Irrigation Pump Station 
and Field Irrigators 40,000 

Additional Irrigators / 
extending irrigation 
arms 

60,000 

* Based on combined treatment capacity with installed clarifier/bioreactor components 
 
After the Pines IV upgrade, an interim upgrade will be required. The interim upgrade prior to Pines V 
is summarised in Table 5-6. 
 



   5Waters Activity Management Plan 

June 2018 Eastern Selwyn Sewerage Scheme Page 79 of 307 

Table 5-6 Interim Component Upgrades (Post Pines IV, pre Pines V) 

Component Installed (Pines, llll) 
Capacity, PE Upgrade Upgrade Capacity, PE 

Blowers 45,000 Replace blowers 1-4 60,000 

 
The Pines V upgrade (referred in Table 5-6) requires the following components to be constructed or 
installed at the Pines WWTP site: 
 

Table 5-7 Summary of Pines V WWTP Component Upgrades 

Component Installed (Pines, llll) 
Capacity, PE Upgrade Upgrade Capacity, PE 

Bioreactor 52,500 
Bioreactor 4 
mechanical and 
electrical installation 

60,000 

Solar Drying Hall 55,000 Addition of a new solar 
drying hall (no. 4) +60,000 

Inlet Structure 52,500 Addition of a third inlet 
screen 60,000 

 
The development of the Izone Business Park has brought an increased diversity to the district in the 
type of wastewater generated. Such operators as currently known have been incorporated in this 
assessment. However, should any trade waste user be added to the scheme or any current 
connection wish to increase their discharge (by volume or contaminant load), then the staging of 
treatment and wastewater conveyance will need to be reassessed. 
 
Council will have to decide whether the additional trade waste flows can be accommodated within 
the tolerances of the population projections or, in the event that the projected loads are far in excess 
of normal residential loading rates, what restrictions may need to be applied. Large, untreated trade 